

Allergies: _____

PRE-PROCEDURE ORDERS

Prep:

- 1. Notify Medical Imaging for Radiologist to obtain consent.
- 2. Pre-menopausal female (12-57 yrs.) to sign Pregnancy Test Consent form.
Important that there is no chance of pregnancy.
- 3. Start IV with 1000cc NS @ 100cc/hr.
- 4. Shave prep right and left groin.
- 5. Insert Foley Catheter
- 6. NPO.
- 7. Instruct patient on use of PCA.

Medications:

Pre-op on-call give:

- Diazepam (Valium) 5mg PO for patients < 70 years of age.

On arrival to Cath Lab:

- Anzemet 12.5mg IV x 1 dose
- Ketorolac (Toradol) 30mg IV (no allergy to NSAIDS or ASA) x 1 dose
- Cefazolin (Ancef) 1gm IV or Clindamycin 600mg IV
- Scopolamine 1.5mg / 2.5cm² transdermal patch. Apply behind ear 1 hr. before procedure.

Pre procedure in Angio :

- Versed 1 mg IV PRN anxiety, may repeat x 1
- Fentanyl 50mcg IV PRN discomfort, may repeat x 1

Diagnostics:

- 1. Renal profile, CBC.
- 2. Pregnancy test if procedure is done > 14 days post beginning of day of last cycle.

POST-PROCEDURE ORDERS

Sheath Removal and Post Care:

- 1. Follow post-angiography orders for sheath removal, PRN meds and VS. Remove sheath now.
- 2. Once groin arterial site is stable, transfer patient to _____.
- 3. Maintain IVs with 1000cc NS @ 100cc/hr. until taking PO well, then TKO until PCA discontinued.

Monitoring Patient:

- 1. Activity per post-angio orders, then may be up as tolerated.
- 2. After post-angio orders VS Q 4 hrs. Temp. Q 4 hrs. CMS checks PRN.
- 3. Diet as tolerated; encourage oral fluids.
- 4. Notify Radiologist of increased hematoma or bleeding at groin site. Initiate handheld pressure PRN.
- 5. DC foley catheter once patient ambulatory.

Medications:

- 1. Ketorolac (Toradol 30mg) IV Q 6 hrs. Until discharge home (max 4 doses).
(No allergy to NSAIDS or ASA.)
- 2. Cefazolin (Ancef) 1gm IV Clindamycin 600 mg Q _____ hrs. x _ doses.
- 3. Docusate (Colace) 100mg PO daily.
- 4. For abdominal cramping or pain:
 - PCA per protocol until 4 hrs. Prior to discharge.
 - Acetaminophen 325mg and Oxycodone 5mg (Percocet) 1-2 tabs Q 4 hrs. PRN for moderate pain
 - Acetaminophen 500mg and Hydrocodone 5mg (Vicodin) 1-2 tabs Q 4 hrs. PRN for moderate pain
- 5. Acetaminophen (Tylenol) 650 mg PO/PR Q 4 hrs. PRN temp > 38.3 (101°).
- 6. Scopolamine patch to remain in place x 72 hours

Discharge Instructions:

Give Discharge Instructions for UAE and constipation.

Physician Signature

Date

Time

